



TEST REPORT

CLIENT:	Controlled Products LLC	REPORT NUMBER:	46045
	PO Box 1964	LAB TEST NUMBER:	2093-9379
	Dalton, GA 30722	DATE:	September 23, 2009

SAMPLE ID:

Style	Roll#
PL705	8C98902A

Subject: Testing Services Inc was instructed by the client to determine the flammability of finished textile floor covering materials when exposed to an ignition source under controlled laboratory conditions.

Test Method: *ASTM D-2859: Standard Test Method for Flammability of Finished Textile Floor Covering Materials*

Code of Federal Regulations: 16 CFR 1631 (FF2-70) < 6ft & 24 ft²

Code of Federal Regulations: 16CFR 1630 (FF1-70) > 6ft & 24 ft²

Test Scope: This test method is part of the standards for the surface flammability of carpets and rugs of the U.S. Consumer Product Safety Commission. The acceptance criteria of this standard calls for the charred portion of at least seven out of eight individual specimens not extend to within 1" of the steel frame placed on top of the sample when exposed to a centrally placed methenamine pill tablet.

Test Data:

Specimen Number	Un-charred Area
01	> 3"
02	> 3"
03	> 3"
04	> 3"
05	> 3"
06	> 3"
07	> 3"
08	> 3"

Test Summary

Pass	Failure	Status
8	0	Passes

Approved By:

Digitally signed by Erle Miles, Jr.
 DN: cn=Erle Miles, Jr.,
 email=tsioffice@altel.net,
 o=Testing Services Inc.,
 ou=Testing Services Inc., c=US
 Date: 2009.09.24 11:12:12 -04'00'

Erle Miles Jr. VP
Testing Services Inc.